



TESTING • CERTIFICATION • AUDITING

Certificate of Test

High-Visibility Orange-Coloured Knitted Fabric

described as

Sample ID: JS-001 Birdeye Fabric HV Orange

Composition: 100% polyester

Construction: Knit

Colour: Orange

submitted by

Haining Jusheng Textile Co., Ltd.

No. 10 Chaoyang Road

Haining Economic Development Zone

Haining

Zhejiang

China

has been tested by BTTG™ according to

ISO 20471: 2013 + A1: 2016

and complies with the following clauses

Clause 5.1 Chromaticity and luminance as new

Clause 5.2 Chromaticity and luminance after xenon fading

Clause 7.5.1 Chromaticity and luminance after max number of wash cycles (25)

Clause 5.3.1 Colourfastness to rubbing

Clause 5.3.2 Colourfastness to perspiration

Clause 5.3.3 Colourfastness to washing A2S (40°C) and hot pressing (2 dot)

Clause 5.4.1 Dimensional change to washing (4N/F (cool))

Clause 5.5.3 Bursting strength

Clause 5.6.3 Water vapour resistance

Note – All colour tests and bursting strength were performed on this sample. All remaining physical tests were performed on an identical quality, colour-way yellow, and can be found on BTTG report reference E-008439/B, dated 16th May 2019.

Pre-treatment according to ISO 6330: 2012, Procedure 4N / F (cool) for five and twenty-five wash / dry cycles where specified

The full details of the test(s) and the result(s) are given in our Report(s)

E-008439/A (dated 16th May 2019)

E-008439/B (dated 16th May 2019)

Certificate Number

C01/E-008439/B

Laboratory Technician, Miss E Goodfellow

Section Leader, Mr P Hutchings

16th May 2019

Date

The declaration in this test certificate applies to the actual sample tested and to the specified tests carried out as detailed in the referenced report(s) detailed above.

